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ITEM NO. PART NUMBER DESCRIPTION QTY.

1 Head Down Board 1
2 Hanger 1 PART-1479998293-DESC 1
3 Hanger 2 PART-1479997781-DESC 1

4 insert M8 x 15 4
5 Insert M6 x 13 13
6 Head UP Board 1
7 Head Board Support 1

8 Screw M6 x 50 2
9 Screw M6 x 30 6
10 Srew M6 x 70 2
11 Screw 4 x 16 4
12 dowel М6 х 70 3
13 Luna Washer 3
14 Hight Nut M6 3
15 dowel 8 10

16 CONNECTING BOLT 
MaxiFIX 35 4

11 Hanger set 12 Luna 
Washer 13 Screw M6 x 70 14 Nut M6 15 Dowel 8 16 Bolt M6 x 40 17 Bolt M6 70 18 Bolt M6 x 30 19 M8 x 55 

Maxfix

pcs 1 pcs 3 pcs 3 pcs 3 pcs 10 pcs 2 pcs 2 pcs 6 pcs 4
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DETAIL A
SCALE 1 : 5

Connection Bolt M8 x 55

Dowel

DETAIL B
SCALE 1 : 5

Dowel

Bolt M6 x 30
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DETAIL C
SCALE 1 : 5

Screw 4 x 16
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DETAIL F
SCALE 1 : 5

Luna Washer

Nut M6
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DETAIL D
SCALE 1 : 5

Screw M6 x 70
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DETAIL E
SCALE 1 : 5

Screw M6 x 40

Screw M6 x 70
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Option Posicion 2 
Leg Frame

Option Posicion 1 
Leg Frame
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5 Dowel 8 x 30 6 Connecting Bolt 
M8 x 55

pcs 8 pcs 8

4 Screw 4 x 25

pcs 8

1 Hanger Set 2 MaxiFix 35 3 Screw 4 x 16

pcs  7 pcs 12 pcs 28

8 Square Support 9 Screw 4 x 60 10 Plastic Leg + 
Ext

pcs 1 pcs 2 pcs 1
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DETAIL L
SCALE 1 : 5
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8 Square Support 9 Screw 4 x 60 10 Plastic Leg + 
Ext

pcs 1 pcs 2 pcs 1


	Head Board
	Drawing View138

	HB Items
	Drawing View171
	Detail View A (1 : 5)
	Detail View B (1 : 5)
	Detail View C (1 : 5)
	Drawing View175
	Detail View F (1 : 5)
	Drawing View177
	Detail View D (1 : 5)
	Drawing View179
	Detail View E (1 : 5)

	Corner & Leg frame
	Drawing View164
	Detail View M (1 : 7)
	Drawing View185
	Drawing View186
	Drawing View187
	Drawing View188
	Detail View N (1 : 7)
	Detail View O (1 : 7)

	Bed
	Drawing View168
	Detail View L (1 : 5)


